Briggs & Stratton Power Products 5532-0 - C2413, 2,400 Watt Ac Generator

Change Assembly
Reset Zoom In Zoom Out
Diagrams Shown are for U.S. Models

Ac Generator

Prices shown are USD

Ref#
 Part
Price
Qty
 
1
ENGINE-BRIGGS & STRATTON 5HP.
2
ADAPTOR HOUSING
3
VIBRATION MOUNT
4
FLANGE NUT, LOCK-M8-1.25
5
SCREW, PAN HEAD-M8 x 20
6
NUT, HEX M8-1.25
7
WASHER, LOCK-M8
8
WASHER, SHAKE PROOF-5/16"
9
CRADLE
10
HEAT SHIELD
11
SCREW, SELF DRILL #10
12
ROTOR ASSEMBLY
13
STATOR ASSEMBLY
14
ROTOR BOLT, 5/16"-24 x 6.25"
15
STATOR BOLT, M6-1.0 x 80
16
WASHER, SHAKE PROOF
17
NUT, HEX-M4-0.7
18
LOCK WASHER #8
19
SCREW, PAN HD. M4-0.7 x 10
20
FLAT WASHER #8
21
SCREW, HEX M5-0.80 x 10
22
PANEL
 
PANEL
23
DECAL
 
DECAL
24
CIRCUIT BREAKER 20AMP.
25
CIRCUIT BREAKER, 10AMP.
26
GROUND WIRE
27
SCREW, TAPTITE #8 x 3/8"
28
SCREW, M5-0.80 x 15
29
GROUNDING LUG
30
WASHER, SHAKEPROOF #10
31
BATTERY CHARGE OUTLET
32
RETAINER OUTLET (66822 Is Screw In Replacement. If Customer Needs Snap Type Must Order 90418
33
FLAT WASHER-M3
34
SCREW, PAN HD. M3-0.05 x 5
35
OUTLET 120V. 20A.
36
BRIDGE RECTIFIER
37
BRUSH HOLDER ASSEMBLY
38
REAR BEARING CARRIER
39
GOMMET, BEARING CARRIER
40
WASHER, LOCK-M6
41
FLAT WASHER SPECIAL-M8
42
BEARING
43
SCREW, HEX-5/16"-24 x 3/4"
44
SCREW, PAN HEAD-M8 x 40
45
FUEL TANK
46
CAP, FUEL TANK
47
GAUGE, FUEL LEVEL
48
SCREW, PAN HEAD-M5-0.8 x 12
49
VALVE, SHUTOFF
50
MUFFLER FOR MODELS: 5531-0, 5532-0
 
MUFFLER FOR MODELS: 5529-0, 5530-0